GROUP 2-1

GROUP 2-2

GROUP 2-
L l__— GROUP 22

GROUP 2-1

GROUP 2-4

GROUP 2-3

GROUP 2-1 / T O R 7
: "> GROUP 2.5

uf

s
GROUP 2-1

GROUP 2-3

GROUP 2-6

Figure 2 - Dearborn Rear Attached Mower (Model 14-16)

NYOgdvia



£

DEARBORN

MODELS 14-15 and 14-16

Figure) 125+ Mgin/Dfive




DEARBORN %&%4-

MODELS 14-15 and 14-16

Group 2—DEARBORN REAR ATTACHED MOWERS

Models 14-15 and 14-16

FIG. QTY.
12 PART NO. NAME AND DESCRIPTION REQ.
Group 2-1—MAIN DRIVE
1 | 142587 RAIL and BALL PLATE, Side, Rear (Welded Assembly). . .. ........... 1
2 | 142583 RAlls des Shnon i el e et S s e ST T T L i 1
3 142592 BRACKET Analefu o e e T D TR A ) S e e A R I v 1
- | 142593 BOLT, 1/2" - 20 x 1-3 /4" Hex. Hd. 2
- | 34944-S7-8 LOCKWASHER, 1/2".Shakeproof Angle Bracket to Rear Side Rail 4
- | 33846-57-8 | NUT, 1/2" - 20 Hex. 2
- | 142586 BOLT, 1/2" —13 x 1-1 /2" Hex, Hd.
- | 34944-87-8 LOCKWASHER, 1/2" Shakeproof Angle Bracket to Front Side Rail . . . . 2
- | 33845-8 NUT, 1/2" - 13 Hex.
4 142584 1EIE NG e MO Aeson e Bl ain 0 o st & babrs o oo L L S R 1
5 142586 BOLT, 1/2" - 20 x 1-1/2" Hex, Hd.
6 | 34944-87-8 LOCKWASHER, 1/2" Shakeproof U Bracket to Front Side Rail . . . . ... 3
T | 33846-S7-8 NUT, 1 /2" - 20 Hex.
8 | 142594 ARM (Welded Aslsembly} .................................... 1
9 34944-57-8 LOCKWASHER, 2" Shakeproof : :
10 |33846.878 | NOT 175 - 50 Héx_ Arm to Front and Rear Side Rails . . . . . 4
11 142770 HOUSING ASSEMBLY., Flywheel Bearing). i o ot o i s i s ot o s 1
Consists of Housing which is not serviced separately plus items
listed below:
12 TW4616 CUR. Bearino il ml et o PRI P S P A T S e s M 1
13 | B1202 CUPRBearing & sliisa i £ o SeanysS SN S S 1
-- | 142609 BOLT, 5/8" - 18 x 4" Hex. Hd. 3
-- | 34946-S7-8 LOCKWASHER, 5/8" Shakeproof } Housing to Front and Rear Side Rail . . . . 6
-- |33850-S7-8 NUT, 5/8" - 18 Hex, 3
14 | 141305 CONHBeanimg, o T AR RS e 1
15 9N-750 SHAL Bearing O] te s rrr s al e e R R e 1
16 | 141326 CONE (BEaAPINg - e e o il R e I o I o eifacrs & avcbie 1
17 |[141327 WASHER, Flat
18 |[33860-37 NUT, 5/8" - 18 Hex. Slotted } Flywheel to Housing. . ... ............. 1
- 72035-S7-8 COTTER PIN, 1/8" x 1~
19 142619 B R W e e P e O S T G s 1
20 |[142601 PIN; Drawbar, Jonpatdila i b bl ol s s e n ara s e e 1
- ég?ggs gEUTT,Sg,E/{BE“i 6 Hex e } Drawbar Pin to Bearing Housing .. ......... 1
.- 87601 PLUG, 1 /8" Pipe -~ Elywheel Bedring HouSing i i s v e i 1
21 142720 FLYWHEEL and PITMAN PIN ASSEMBLY , . . v o s v v e v oioiee vvies osn s 1
Consists of Flywheel which is not serviced separately plus Pitman Pin
listed below:
22 141315 I ZA0SE AShlTao sy Sl o SRR S o e a1 o e e e TR 6 1
23 142615 BEIEMANBEOX and BIUSHING ASSEMBENY & el e e o s, 1
Consists of Box which is not serviced separately plus Bushing listed below:
-- [142617 BUSHING: .. ., . ovie O EI0 T DO 28 ek O kst ity o3 s e | 1
24 8M1217 CURPRitmanandiklyvwheel. Pin: bl t S s e e b o sl 2
256 | 8M1216 CONE-RIEman anaeFIvwheSl0RIN (0% o 0l 2 o suai btttk s B bl 2
26 |[141322 SHAERSPI S REPREBEaTIEe QN1 0 o o s e I e 1
-- 141323 LOCK RING ik s i s BT 13 B o PSR SIARIEIE t5 (8 o e ) i e s 1
27 B A S R T RN R T e i e o o e 2
28 3515056 WASHER, .65 x 1.25 x .15 Flat
29 |33973-8 NUT, 5/8" - 18 Hex. Slotted RitmanyPinitesBoxiian s s s 1
30 |[72035-S7-8 | COTTER PIN, 1/8" x 1"
31 142618 (2% S eanone e LR EIBIV AT o o e B S S A el o Rl £ it i s 1
32 UNPVEERS AL JOINEASSEN B LY S BT OmE i . i, s s oo s % ahed e o ey 1
Consists of:
33
S o SOt RS Front Universal Joint to Tractor PTO ... ............. 1
36
37 UNIVERESAL JOIN T A S S N R Y R ear o i o o e o ot s e e o s 1
Consists of:
38
See
Fig. 1142696 SR, A S AIRTOIA o o st st it oy b oo s sl s 1

13




4
DEARBORN /%w%é-

MODELS 14-15 and 14-16

FIG. 2
15 PART NO. NAME AND DESCRIPTION gﬁé
Group 2-1—MAIN DRIVE (Cont’'d)
39 [ 142771 HOUSING ASSEMBLY, Drive Sheave Bearing . .. .. ... ... .. .0 ouv.u... 1
Consists of Housmg which is not serviced separately plus Bearing Cups
listed below:
40 | 141228 CAUIE S Eraleles SRR A e i e e P S s e 2
41 | 141229 CONE, 'Drive Sheave Bearing. Syt EREE D O ot b b ol T b o vecies 0w Crierss 2
42 | 141230 RO U B R S sk aia el RIS W e (BRIE e i 4 Bty 5 e e P e e e 2
43 142684 o) o A B Do s A B e o £ s T o i T e L R e ST 1
44 142685 BEASKSBRSPirive Sheave «Conk o ook m i o i 1
45 141235 WASHER, Flat
46 | 33860-87 NUE, 5/8" - 18 Hex, Slotted > Sheave toShafiti, il o0 . oo i oo, 1
47 | 72035-S7-8 COTTER PIN, 1/8" x 1"
48 142689 \e e A v R D o e SRR BT e s B e S S R SRR e 1
49 142610 SCREW ;
50 | 33799-58 NUT, 3/8" - 16 Hex. Yo NG o pe g Tt oS S P 1
51 142686 B AR L Oele o e e SR I I o S T S e 1
52 142687 BOLT, 5/8" - 18 x 4" Hex. Hd.
53 | 34721-87-8 WASHER, 5/8" Flat Lock Plate and Bearing Housmg
54 | 34946-57-8 LOCKWASHER, 5/8" Shakeproof ( toSide Rails. ... ... .:........... 2
55 | 142688 . NUT, 5/8" - 18 Hex.
56 142623 NI AT (R Lve e CN A s s e Ly e i o 1
See || 353043-5-S8 | FITTING, Lube - Pitman4 ................................... 1
Fig.}| 23565-S BOLT, 1/2" - 20 x 2-3/4" Carr. }
IE Aot i 1/5'- e Pitman to Knife Head. . . ........... 1
o7 142630 N o N T R s ety & s & o 1
58 | 142631 BOLT, 3/8" - 24 x 1-5/8" Special
59 | 34807-S8 LOCKWASHER, 3 /8" PitmanitolWerstiin DL . oo et 2
60 | 142632 NUT, 3/8" - 24
61 142604 BREACKET- CabletSheaye b, do (e i s st el s, e 1
62 142609 BOLT, 5/8" - 18 x 4" Hex. Hd.
63 34946-S"7-8 LOCKWASHER, 5 /8" Shakeproof ; Bracket to Front and Rear Side Rails . . . 3
64 | 33850-S7-8 NUT, 5/8" - 18 Hex.
65 | 142605 BINGEDeawharaSHort i el e e e e S SONR I 1
66 142602 SET SCREW :
66 | 33910-S NUT, 3/8" - 16 Jam } 1BFe R sEN B S S ENEI T o o 1
67 142686 PING CablesShenve s it s ot o et il e i ity G deihie e oaa s 1
68 142607 SET SCREW .
69 | 33910-S NUT; 3/8" - 16 Jam Cable Sheave Pin to Bracket, . . . .. o vivin o vve v v o 1
70 142611 el 5 DN 0 SISO e ok o) RN b el S e O s S S S 1
Consists of Sheave which is not serviced separately plus Fitting
listed below:
71 353043-A-58 IR BEMEIEE i o At i el TR s e 5 o e e e T D s R PR 1
72 44754-8 WASHER, 1" Flat
73 |72093.57-8 | COTTER'PIN. 3 /16" x 1-1/2" } Gable SHERVETO PIN . . s vve s o oo s e 1
T4 142608 GBS0 (GrRIEES 5 s o sl o o G a0 o0 T O e T 1
75 142716 SUENRADE ISR 1 s 5o Eh o e e E SRR s N AU EOUE N i VR I A 1
76 | 142725 LISENEI T, IRV CIBNIS] o Ped D el AR et B L LR R SR e e SR 7 1
77 |28966-S SCREW, 5/16" - 24 x 3 /4" Oval Hd.
11| 29086 L OCKWASHER 5 16 / Belt Guard to Bracket . . ......... 2
79 | 20386-S BOLT, 5/16" - 18 x 1" Hex. Hd.
80 34806-5 LOCKWASHER, 5/16" BeltiGuardito Side-Rail .t o ou @ ks 1
81 33797-S NUT, 5/16" - 18 Hex.
-- | 142715 DE A L, T G ot i s i 5 et o s b e o SRR As Req.




o
DEARBORN /%w%éi

MODELS 14-15 and 14-16

SEE GROUP 2-1 ———

SEE GROUFP 2-7

Figure 13 - Upper Link, Brackets and Anchor Straps

FIG. QTY.
13 PART NO. NAME AND DESCRIPTION REQ.
Group 2-2—UPPER LINK, BRACKETS AND
ANCHOR STRAPS
1 142703 LINK, Upper (Welded Assembly). v v v v v v v oo via o v tiae aiaiana sinn s v 1
2 | 142710 PIN : : 1
3 | 72075-8 COTTER PIN, 1/4" x 1-1/2" Upper EinkdobAmmisilie oo e o sieia e sl simie o 9
4 142622 SRR AMICHOT i e o et nieie i oo R e Bl B o e e ot el el ee edire i 2
5 | 24554-S7-8 | BOLT, 1/2" - 20 x 2-3/4" Hex. Hd. 1
14 3
f_i 34588‘?87 Egglr?\ggSHER 172" } Anchor Straps to Upper Link. . .. ... f
i 33846-S7-8 NUT, 1/2" - 20 Hex. 1
See | 142585 SHAFT 3 . : 1
Fig.| 34763-8 WASHER, 3/4" Flat } BDE oy aps te bont Side Rail 2
12 72075-57-8 COTTER PIN, 1/4" x 1-1/2" Siiiinte MEGRHGUENE R i s s e 2
8 142708 HOOE U pE el e e Nal G e vis e el wilaliebie o il o el fe Swiia la) o wikeical (b 1
9 | 24539 BOLT, 1/2" - 20 x 2-1/4" Hex. Hd. 1
10 142709 SPACER 2
11 | 34749-8 WASHER, 1/2" Flat Upper Link Hook to Upper Link . . ... 3
12 | 34809-S7 LOCKWASHER, 1/2" 1
13 33846-37-8 NUT, 1/2" - 20 Hex. 1
14 141242 BRACKET, Upper Link. o 5 00500 ot s srebe o enbs & 0Lln siisiee o oo ol o iiails 1
15 | 91474-8 SET SCREW, 3/8" - 16 x 1-1/2" Sq. Hd. : !
16 | 33910-S NUT, 3/8" - 16 Hex. Jam } Pinto:Brackel . ..« o cioe s nne 2
17 | 142711 PIN : :
18 | 72075-8 COTTER PIN, 1/4" x 1-1/2" Upper Link Bracket to Tractor., . ........ 1
19 | 142712 BRA G Brtensioniz =i Sl ol ol it ot aliceits et 0 ColTy ) Sk I Getyar 2
20 142693 BODASSEMEBLN ranSporti s 5 o s w el s il e St o e e e e 1
Consists of Rod which is not serviced separately plus items listed below:
21 141653 HANDLE, TransSport ROl (sai o aivie o siall a aieila s seiisie 5 =iske o it o s)jes 1
22 33845-5 NUT, 1 /2" =13 Hex, = Handle!'Stop & . o o o i v sl o aiea o dlulios @ ot 1
23 142695 CEIP, 'PransportsRod to Bender’, |, tiuii e e o o siei T e B 2




2
DEARBORN /%w%&

MODELS 14-15 and 14-16

SEE GROUFP 2-7

Figure 13 - Upper Link, Brackets and Anchor Straps

FIG. QTY.
13 PART NO. NAME AND DESCRIPTION REQ.
Group 2-2—UPPER LINK, BRACKETS AND
ANCHOR STRAPS
1 | 142703 LINK, Upper (Welded AsSembly). o v v v v oo oo va o v tieoncanncnnsnins 1
2 | 142710 PIN . 1
3 79075-S COTTER PIN, 1/4-- x 1_1/2.. UDDEI‘ e R A N e e e it = mipasla ge a1 ey e bie 9
4 | 142622 STRAR, ANCHOT. | il ainne o e o i o e e et eleiisisie o oiis. @ils, sdialia isie teiin i 2
5 | 24554-57-8 BOLT, 1/2" - 20 x 2-3 /4" Hex. Hd. 1
6 | 142666 BUSHING : 2
-~ | 34809-87 LOCKWASHER, 172" } Anchor Straps to Upper Link. ... ... 1
7 | 33846-S7-8 NUT, 1/2" - 20 Hex. 1
See | 142585 SHAFT : : 1
Fig.| 34763-8 WASHER, 3 /4" Flat } Lat o Front Side Rail 2
152 72075-57-8 COTTER PIN, 1/4" x 1-1/2" St Ts R e e 2
8 | 142708 | (01005 NURGyaEhg L L i i s AU O i s ol i A I o b et G O A o 1
9 | 24539 BOLT, 1/2" - 20 x 2-1/4" Hex. Hd. 1
10 142709 SPACER 2
11 | 34749-8 WASHER, 1/2" Flat Upper Link Hook to Upper Link . . ... 3
12 | 34809-S7 LOCKWASHER, 1/2" 1
13 33846-37-8 NUT, 1/2" - 20 Hex. 1
lé 141242 BRACKET, Upper Link. ... / ................................ 1
15 | 91474-S SET SCREW, 3/8" - 16 x 1-1/2" Sq. Hd. : Teat
16 | 33910-8 NUT, 3/8" - 16 Hex. Jam } Pin t0 Bracket . ..o o cioe s vioie 2
17 | 142711 PIN : ,
18 | 72075-8 COTTER PIN, 1/4" x 1-1/2" } Upper Link Bracket to Tractor. . ........ 1
19 | 142712 BRACKE R FtensSIonisa s siiiiens ot &) aijoie a aierialis) wiei S e ATl e e 2
20 142693 BRODASSEMEILN Transporti e o i oo S il e o e e e e 1
Consists of Rod which is not serviced separately plus items listed below:
21 | 141653 HANE R SR ranSportaRoila i sy Sri e e e e S e e Ve G eia e e 1
22 | 33845-8 NUT, 1721 = 13FHex, - HandleiStop © « onin = o s o o alalle s aiaie o sl o et 1
23 142695 CLEIP, "PransportRod o Bender, it e s i o sieii s ek 4 ssieie s e taie o il 2




s
DEARBORN /%m%

27 28 31 2
i =5

MODELS 14-15 and 14-16
74
o4 30 37 35 36 34 35 37
Ll A I

Figure 14 - Dragbar and Hinge Assemblies

FIG. QTY,
14 PART NO. NAME AND DESCRIPTION REQ.
Group 2-3—DRAGBAR AND HINGE ASSEMBLIES
1 | 141151 HINGE ASSEMBIUY 5 el s ok e et ah ol o e S R ) el ival o for i 1
Consists of Hinge which is not serviced separately plus Fitting
listed below:
2 | 353043-A-S8 FITTING, TiUDE: o o isiiis epaiohish s oo ieuamel e e fota o s, (ke xab ads e bo o) 4T el ahis 3
3 | 142691 LEVER, TIE, . o wonts s ieme e e et Rt e Rol o e o) o Mol s ie) o ei ohivrimiie) ot #10ai0s (o 971a 1
- 141658 YOKE ASSEMBLY, Tilt LeVver . . . . . . ¢ v s vt v o v vt et oot v mm oo en e 1
Consists of:
4 | 141659 YORE: T IHeVeras o ohis e a e e NNl o alalt s s sl o= v ol i) =i 1
5 | 141660 SPACER, Tilt TeVEYr . . .ia & aiei el sl eoeiin o ciionie il sisiis s oie i e DR 1
6 | 300009 CAPSCREW, 5/8" - 11 x 1-5/8" Hex. Hd.
7 | 34811-37-8 LOCKWASHER, 5/8" } Yoke and Spacer to Tilt Lever. 1
8 | 44742-88 WASHER, 5/8" Flat
9 | 24473-37-8 BOLT, 1/2" - 20 x 1-1/2" Hex, Hd,
10 | 34809-87 LOCKWASHER, 1/2" } Noke o RIIETNIE. oo . o et @ wiame ove 1
11 | 33846-S7-8 NUT, 1/2" - 20 Hex.
12 | 300019 BOLT, 5/8" - 18 x 2-1/2" Hex. Hd.
13 | 34811-S7-8 LOCKWASHER, 5/8" } Tilt Lever tolHINEE /n & Shi e o it « « 1
14 | 33806-S7-8 NUT, 5/8" - 18 Hex.
15 | 300020 BOLT, 5/8" - 18 x 3-1/2" Hex, Hd.
16 | 34811-87-8 LOCKWASHER, 5/8" Pt Eever todHINEe . . o ciotern o oimin o o 1
17T | 33806-87-8 NUT, 5/8" - 18 Hex.
18 | 142654 DRAGBAR (Welded Assembly) . . . . . oo v v vv o v v e oo coe e one s 1
19 141426 WASHER
20 | 34038-87-8 NUT, 1-1/8" - 12 Castle } DraghariRetaining = L el el Gl e 1
21 | T2073-8S7-8 COTTER PIN, 3/16" x 1-1/2"
22 | 142667 WASHER, Dragbar Adjusting . . . . ... . oo v oo Poe s 2
23 | 142699 CUB.,-Draghat OUEEE T S o oteieieisinie o chsys o siegas o s o slols s sHela il eralls o 1
24 | 24523 BOLT, 3/8" - 24 x 2" Hex, Hd.
25 | 34807-388 LOCKWASHER, 3 /8" } CupiterBraghans s 20 il sle e o e 4
26 | 33800-58 NUT, 3/8" - 24 Hex.




v
DEARBORN //%%0%4/

MODELS 14-15 and 14-16

FIG. QTY.
14 PART NO. NAME AND DESCRIPTION REQ.
Group 2-3—DRAGBAR AND HINGE ASSEMBLIES
(Cont’d)
See
Fig.} 142620 (801 22l B eizife] o1 S CINTE10) BTN st o B e e o o P S ER I P 1
12
27 142662 LEVER ASSEMBLY, Hinge Lift . .......... O e | e A S 1
Consists of Lever which is not serviced separately plus items listed below;
- 142664 BN RS o e o R R O e s e e i e i T S L e 1
-- | 142665 IEIESIRIMIGY & 0 o e e e e S P o0 ) ity ot AR P S 1
28 353043-A-S8 THTAOENIG,, LTS iy el o eSS S RS - | ) (ol | e | T 1
29 141178 SHAENSASSEMBI N S Inze Dift TLeVer . . . e o i o e e e et s 1
Consists of Shaft which is not serviced separately plus Snap Ring
listed below:
30 141196 SNAPERINC ST RS TN cie e o o e i v e vestans o s iais s 1
31 | 141199 WASHER, 1-3/16" Flat
32 34815-S LOCKWASHER, 1" } Bl AT L O H T el N o (e civecis o o i e Seieyie s 1
33 | 141159 NUT, 1" - 14 Hex.
34 141408 IEINESATERS 8 el S & s wsmie waeii e S Sir, Bonk e SN O 5 UL 1
35 141409 YOKE ; .
36 | 33846-S7-8 NUT, 1/2" - 20 Hex. } A S g e i g ot S SR 2
37 300010 BOLT, 1/2" - 20 x 1-5/8" Hex. Hd.
38 142666 BUSHING Lift Link Yoke to Hinge Lift Lever
39 | 34944-5S7-8 LOCKWASHER, 1/2" Shakeproof and Inner Shoe Lift Lever. ... ... .. 2
40 | 33943-S7-8 NUT, 1/2" - 20 Jam
41 142639 LEMER InneriShoecLift oo oo v i e oo il e S ey el 1
42 21065-5 BOLT, 5/8" - 18 x 2" Hex. Hd.
43 141033 SPACER
44 | 44742-S8 WASHER, 5/8" Flat Liever to/InneT Shoe . . e v svie o v v s o uie 1
45 |[34811-S7-8 | LOCKWASHER, 5/8"
46 |33806-S7-8 NUT, 5/8" - 18 Hex.




<
DEARBORN /%m%é-

MODELS 14-15 and 14-16

_11_
Figure 15 - Pull Bar, Balance Spring and Break Back Housing Assemblies
FIG. . QTY.
15 PART NO. NAME AND DESCRIPTION REQ.
Group 2-4—PULL BAR, BALANCE SPRING, AND BREAK
BACK HOUSING ASSEMBLIES
1 142675 PULL BAR (Welded Asserablyll v o o vivie o siierie o wiisiis o siisiia e piielshis s eretie o = ir 1
2 | 141615 YOKE, Pull Bar (Welded ASSembLY) . . ..o oo v v v omnmomnesmeesonss. 1
3 | 33955-87 NUT, 1-1/8" - 12 Jam - Pull Bar Yoke Retaining .. .. .. .. .cu oo 1
4 | 142658 BN ASSENIBTG NPl B e s C el e o e e o S S 1
Consists of Eye which is not serviced separately plus Fitting listed below:
5 | 353043-A-S8 1210 5 L IV EET RIETE il s o et e O e B GRORCED DR GA  Gatc i 1
6 | 300013 BOLT, 1/2" - 20 x 2-11 /16" Hex. Hd.
T | 142677 SPACER
8 | 34809-87 LOCKWASHER, 1/2" Pull Bar YoketoEye .......... 1
9 | 33846-S7-8 NUT; 1/2" - 20 Hex.
10 | 141240 HOUSING ASSEMBLY, Break Back . . . o2 « o vt v v o s o v ams oo onsvonsos 1
Consists of Housing which is not serviced separately plus Fitting listed
below:
11 | 300012 VIR e TGS 5 ol m ) o B G 1 O it Dusialcl el BEo ) G Liarar B A TS 5 Sie 6 & 1
12 | 141185 1

PIN, Break Back Housing Shoulder . ... ... .... ... 0. covuneannan




DEARBORN %w%é—

MODELS 14-15 and 14-16

FIG. = 5 QTY.
15 PART NO. NAME AND DESCRIPTION REQ.
Group 2-4—PULL BAR, BALANCE SPRING, AND BREAK
BACK HOUSING ASSEMBLIES (Cont’d)
13 | 34811-87-8 LOCKWASHER, 5/8" } Pin Retainin 1
14 | 33806-57-8 NUT, 5/8" - 18 Hex. i L O Do T D SO O R PR OO
15 141183 PLUNGER, Brealk BaCK .. o ool o ciuieii siaieic o sima dleioe o opuiisis sis s & s s 1
16 | 34763-S WASHER, 3 /4" Flat - Break Back Plunger ....................... 1
17 | 141182 SPRINGIBreakeBack . .i. .o i ills o e oo ol onie o ets 5 bZetle - sielialien sl idbol e e 1
18 | 141184 CAP, Break Back Adjusting. . . . .. ..o oo ii v v i iiinaeene.n 1
19 | 141612 BRAGCIKET PULEBAL 8. i v el slsiaams sulang o iiiste o s la oifasines silaleiie aiiss 1
20 | 73995-8 PIN, 1/2" x 1-3/4" Clevis
21 | 72035-s7 CO’I"TE/R PIN, 1§8" g } Bracket to Pull Bar , ... « o o sviiii s sae s s 1
22 | 142692 IO TRATE N s o ehe ot (ool el ohar o (ohia ot il afiticblel e (aps o o0 e-lo woiioiin, luailopiepsl il 1
g;:’ ;‘;332?57 EBN,I:TCEI;’;{"S’IN, Ao } Tilt Link to Pull Bar Bracket . . . . ... coonto- 1
25 | 141631 ROD, Balance Spring End . . ... ............ i) A o e B 1
26 | 141628 CAP, Spring Retainer - Plain . ...........ccocctcivianoneeco... 1
27 | 141630 SPRING  BalanGe . el of el lieis shviteh onlel siiaitenioniol siteinis 4 iolls % 3 0)a s sieiinte wis 1
28 | 141629 CAP, Spring Retainer - Threaded. . ... ... ... .o roneveevnnon 1
29 | 141627 U-BOLTT 3 8 Rl a s R ool Sl e R icite o valis < o) o s tgie e s 1
30 | 33799-S8 NI 3 /81 ~EEERHERS R Rt e Rl e R iel o oo o wiiein o noaiiial o 2
31 | 141619 PIN, Clevis
32 | 34709-S WASHER, 1/2" Flat } Balance Spring Assembly to Pull Bar Bracket . . . 1
33 | 72035-S8 COTTER PIN, 1/8" x 1"
34 142727 CABLE, 5/16" Dia. x 38" - Balance Spring . . .. ... ..o cc o e v vy 1
39 140116 CLAMP ASSEMBLY, Cable v o o siss aiaisia siaieiatn ailibis o siaes o oo o wioie s s 2
Consists of Brackets and U-Bolts which are not serviced separately plus
Nuts listed below:
36 | 34056 NUL 5 2161 = A BRHE T e b o itara oo sl ol i e e ) 3w e o ool =
3 142701 THIMBLE, Cable, Balance Spring U-Bolt. . . ... ................... 1
38 140214 THIMBLE, Cable, Lift Liink . . . .« o0 o cas s aiin v ovin o vsie s awin o won u o it




4
DEARBORN /%910%4—

MODELS 14-15 and 14-16

Figure 16 - Inner Shoe Assembly

QTY,

FIG. ;
16 PART NO. NAME AND DESCRIPTION REQ.
Group 2-5—INNER SHOE ASSEMBLY
1 | 141156 BHOR A SN B Y e R e e e e o alite (7 = fostal fo w1 e (o sl erday o s otlal e 1
Consists of Shoe which is not serviced separately plus items listed below:
9 { 142572 PLATE, Inner Shoe Ledger (Opt. with 141042) 1
141042 PLATE, Inner Shoe Ledger (Opt. with 142572) """ """ """~ """ "= *°**
3 | 62303-S RINED, 13 /160 1 BB PIeMaISHOR s 5w rdtiie s sl & sraie’s § siee 4
4 141158 T N S S ) £ e et N 2hs ol a7 1)l ek ool Oyt ol J8) ‘ol rasin s 2
g ijﬂggs ;3%{\1&:3&_8111511, z } HIn e POAN BGHAMIING s oiave 5 S G dista s abralu seds & 2
7 141029 GUID R ASS N R e on e s il vnte o hate a) aitwits) ol o biraie s 1
Consists of Guide which is not serviced separately plus Fitting listed below:
8 | 353043-A-S8 INARIE NG S MR 5 5ia o e H0NGe0 B s STBRCD A B S 5 DN S 1
9 | 141031 SHINV C Eront  Kiie Glde N o i o o vilesiel ol wrisie s aleilentol adiasrelal e re Bialhe iraileiites AsReq
10 | 23473-37-8 BOLT, 7/16" - 20x 1-1/2" Carr,
11 | 34808-37 LOCKWASHER, 7/16" Front Knife Guide to Inner Shoe . , . ... 2
12 | 300003 NUT, 7/16" - 20 Hex.
13 142640 GUIDEASSENEBIEY SHeA? Kntfer § ol Gl nite u oo silblisis ol sims = sie el bt 1
Consists of Guide which is not serviced separately plus Fitting listed below:
14 | 353043-A-58 1

R EIN G EUDE. o Jileia Jisatisiy sy sirgiarysl aikeiis Sal stoaiial Ve ) arceive 1o eniaal ¥, kalials) Meviailte) o




Z
DEARBORN %w%é-

MODELS 14-15 and 14-16

FIG. QTY.
18 PART NO. NAME AND DESCRIPTION REQ.
Group 2-5—INNER SHOE ASSEMBLY (Cont'd)

15 | 142642 Pl AR TN e PN e AT - S S e e e Rl o e o e e e e 1
16 | 142643 PR ST MeR WE AT 0 i sionteile =ies i ot ui e e s esial e Matastiial ot aiivateria: fai st 1
17 | 141038 IV U s e 20 st et STk il et e e G Ve e, ol I o i aisia e As Req.
18 | 23554-S7-8 BOLT, 5/8" - 18 x 2-1/2" Carr. 2
19 | 23509-S7-8 BOLT, 5/8" - 18 x 1-3/4" Carr. | Rear Knife Guide and Cutter Bar 1
20 34811-S7-8 LOCKWASHER, 5/8" CORINNETESHOeG: s, s s b 3
21 | 33806-S NUT, 5/8" - 18 Hex. 3
22 | 141675 SOLE, Inner Shoe (Welded Assembly) . ................ e e 1
23 23473-37-8 BOLT, 7/16" - 20 x 1-1 /2" Hex. Hd.

24 | 34808-ST7 LOCKWASHER, 7/16" } Sole to Inner Shoe . ............ 1
25 | 300003 NUT, 7/16" - 20 Hex.

26 | 30544-S7-8 BOLT, 1/2" - 20 x 1-1/4" Hex. Hd.

27 | 34809-87 LOCKWASHER, 1/2" } solefte’Inner Shoe . . . i o st s 1
28 | 33846-S7 NUT, 1/2" - 20 Hex.

29 | 141655 1 D e o A b e e o oy o LT | o T S 1
30 | 23473-S7-8 | BOLT, 7/16" - 20 x 1-1/2" Carr, :

31 44732-8 WASHER, 7/16" Flat

39 | 34808-S LOCKWASHER, 7 /16" Grass Rod tesSele . ... e b onl ol 1
33 | 300003 NUT, 7/16" - 20 Hex.




DEARBORN

15 and 14-16

MODELS 14-

-2 dnoyo 338

SOIqUIaSSY 90yg JIaNQ pue 9piuy ‘Ieg Jayny - 41 oanSig




DEARBORN %&%4—

MODELS 14-15 and 14-16

QTY. REQ.

BIC, PART NO. NAME AND DESCRIPTION
117 14-15| 14-16
Group 2-6—CUTTER BAR, KNIFE AND OUTER
SHOE ASSEMBLIES SR
- 142636 CUTTER BAR and OUTER SHOE ASSEMBLY,6' ............... 1
- | 142637 CUTTER BAR and OUTER SHOE ASSEMBLY, 7' . ... .....c.. ... 1
Consists of:
1 | 140474 PAR GGt B Tl L, o e e el e SR NG Rt e e R e ) o et 1
- | 140475 BARGCUther, T v T s i sk el o R R i - o 1
2 | 141007 CLIP; Kriife:~ PIaint . & inivie sllei i s atenn e alciool: lieaa s «lois 5 6
3 | 141008 CIETR  Knife = INET iiirs orpiaiess ooty s e na o il eh aite e et silartelio s vsi o 1 1
4 | 141021 BISATI SWIEAT 0. . o oiiaen seiiel em e W e e et e S el e e 6 7
5 | 141015 SHINVE OG0 oo ol leve o viioms sein s hog e e D e M MR e (3, 341G 6 7
6 141009 GUARD ASSEMBLY, Rock . . ... .00t omnoenananenenas 22 26
- 140470 GUARD ASSEMEBLY, PIain , ;. o sisies s v & siaie eisae o simie o s as 22 26
- | 140472 GUARD ASSEMBLY, Plain - Outer . ... .. .. uus vas somasans 1 1
7 141013 GUARD ASSEMBLY, Rock - Outer. . . .........c.000.0v... 1 1
Consists of Guard which is not serviced separately plus items
listed below:
8 142570 PLATE, Ledger (Opt. with 141011) . . . ... ... ...t 23 27
- | 141011 PLATE, Ledger (Opt. with 142570) . . ... ................ 23 27
- | 141012 RIVET, Ledger Plate to Rock Guard . . . ... .......c000. .. 23 27
9 | 355708-S7-8 BOLT, 7/16" - 20 x 1-1/2" Plow } Plain Clip to Cutter Bar and
10 300003 NUT, 7/16" - 20 Hex. Roek: Guard s s e e o 10 12
H 333332'87'3 ﬁgf;?:?;’l’éfs _'252{2){1-‘1/ il } Rock Guard to Cutter Bar . ... | 9 11
12 | 350693-87-8 BOLT, 7/16" - 20 x 1-3 /4" Plow } Inner Clip to Cutter Bar and
13 | 300003 NUT, 7/16" - 20 Hex. ROck GUaAnaSEAan L e 2 2
14 | 300372 BOLT, 7/16" - 20 x 1-1/4" Rib Neck Plow
15 | 34958-8 LOCKWASHER, 7/16" Shakeproof } Guard to Cutter Bar. . 2 2
16 | 141044 NUT, 7/16" - 20
17 141016 SHOBEASSEMBILY:GQuteny, ; s st cnim e raieN i ei et sliei e te: 5 e 1 1
Consists of Shoe which is not serviced separately plus items
listed below:
18 142571 PLATEY TiEAZET" oo e ) =stia ol stiahisieliatettetioNs Sotiots Reiatiof e s wifahis ie. =i 4 1 1
-- | 141019 RIVET, .210 x 11 /16" }
-~ | 141020 RIVET, ,210 x 1-3/16" Plate o S e el e o s 1 1
19 | 141022 SOLE, Outer Shoe (Welded Assembly). . . . .. .ot v v o v ovn o 1 1
20 | 355708-S7-8 BOLT, 7/16" - 20 x 1-1/2" Plow
21 | 34808-ST LOCKWASHER, 7/16" Outer Shoe to Cutter Bar 2 2
22 | 33792-87 NUT, 7/16" - 20 Hex.
23 | 23440-87-8 BOLT, 3/8" - 16 x 1-1/4" Carr.
24 | 34807-S8 LOCKWASHER, 3/8" } Sole to Outer Shoe Assembly . . 1 1
25 | 33799-S8 NUT, 3 /8" - 16 Hex.
-- 142644 SWATHBOARD and FITTINGASSEMBLY . . . . .. vt v v v v v v v v e v v 1 1
Consists of:
26 | 142645 SWATHBOARD (Riveted Assembly) . ......... 0000 1 1
27 | 140443 SPRING, Swathboard - o 0/l oo i o o i = wisiiiie o siielie o dliwia & 1 1
28 | 142650 BOLT, 1/2" - 13 x 2-3/4" Sq. Hd. 1 1
29 | 141327 WASHER Swathboard and Spring to 2 2
30 |[33982-57-8 NUT, 1/2" - 13 Hex, Slotted Quter SO , .. o oioc s simie ol s 1 1
31 |[72035-S7-8 COTTER PIN, 1/8" x 1" 1 1
32 | 142651 T G o 5 5 e e e s e v oy a1 s T{aite)Falatin ca\loe el w7 dis el eiraloti vl Bie sk oMs 1 1
33 | 142652 CHAMP (Grass SHERIRUT o il & et il o & i w0 iteis e sl el aietdiots 1 1
34 |23438-S BOLT, 5/16™ - 18 x 1-1/4" Carr. l 1 1
35 |23543-8 BOLT, 5/16" - 18 x 2-1/2" Carr. ! 1 1
36 |44723-58 WASHER, 5/16" Flat g’;zfﬁbggﬂ‘ Aud-Clanag 2 2
37 | 34806-58 LOCKWASHER, bi/leh TR FETERTaREAs wee w i B e 2 2
38 |33797-87 NUT, 5/16" - 18 Hex. s 2 2




DEARBORN %w&%-

MODELS 14-15 and 14-16

FIG. | pART NO. NAME AND DESCRIPTION QLY. REQ.
17 14-15| 14-16
Group 2-6—CUTTER BAR, KNIFE AND OUTER
SHOE ASSEMBLIES (Cont’'d)

39 | 142668 KNIFE ASSEMBLY, 6' Underserrated Sections. . .............. 1

-- | 142669 KNIFE ASSEMBLY, 7' Underserrated Sections. . .............. 1
- 142713 KNTRE ASSHNMBLY: 618 o n S e oo s e e 1

- 142714 KENIFEE ASSEMBRY: (7 RlainiSeetions e b i s nls i SRl 1

Consists of:

40 | 142670 HEAD SEnifei(Welded¥assembly) St iusueiin & s ik e o 1 1
ek 141121 Ry L K e et G B e e e 3 3
41 141110 BREINEORCEMENT SEnifoSHe JdSRrenainint & i ees. an e e 1 i
- 141111 1o @ et v s Gl (e e e e e S e S e 1

- 141112 BACKE:, JCNITE ol 0 o we Moo e e il Mo sk e e St T st s s ot 1
42 | 141113 N T e S e e e e a e oot Loivess o o ice 24 28
e 141682 | B N ol b S T b o B e et SRS N A A 24 28
43 | 141115 RIVE T Kmite s S e e b om0 e e e L e oo 5 5
44 142673 RIVET - Knife Section to BacktoHead ... ................ 7 7
45 141116 RN = Ionite S e On O a e R e A i e s o arein 41 49




DEARBORN A/ 0wwed-

MODELS 14-15 and 14-16

Figure 18 - Anchor Bracket Assemblies

FIG. QTY.
18 PART NO. NAME AND DESCRIPTION REQ.
Group 2-7—ANCHOR BRACKET ASSEMBLIES
1 | 141561 BRACKET ASSEMBLY, LHANChOr. . .. ... .ovvevve v e s 1
Consists of Bracket which is not serviced separately plus items
listed below:

2 | 230044 DI ANCHOE oo vt pite ek smtss o a2 e Rt T A Bt £ 1

2 | 34811-S7-8 LOCKWASHER, 5/8" :

5 | 33806-57-8 NUT, 5/8" - 18 Hex, } Anchor Pinto Bracket. . ... ... ..ccov.cccee- 1

3 | 142210 CHAIN ASSEMBIY i i vt ennioiohsin R o RS aa s riesananesioiintent s s 1

4 | 2N-574 DIN; LANEN «; v aisies insasciomnousyepmnrvaty et ol R S R " T 1

5 | 2N-575 RIRG T LIRCH PInS o T I o e ot oie e R R R B p Ao i i H 1

6 | 141186 BRACKET and BALL ASSEMBLY, RH ATICHOE s e A thed s eiioiaiis sl e 1

7 | 230044 DN ANCROT 1 5 1550 A s tereislty el ol SRR i s es iy« esttisie e 1

8 | 34811-S7-8 LOCKWASHER, 5/8" ;

o | 33806-87-8 NUT, 5/8" - 18 H{ax. } Anchor Pin to Bracket . .. ... ... cew oo e -- 1
10 | 142210 CHAIN ASSEMBEY: v o winnsn s ks i hah sgkars 4 e i iizne 4 SDIe0e 2 1
11 2N-574 PR BARGH Rl e B o ESRSe  EeR e R et i siit S 1
12 | 2N-575 RN G B eh PG (o iaye o 4 w0 e elae b el bl dlitfe € fo e 7 RS SIS 1
See

Fig.} 230042 TR SEabIMZOR a5 aieia o woniainieliihaannie iaieie i siei = oivela aeiane o vt 1




	Assemblied unit
	Main Drive
	Upper Link, Brackets, Anchor Straps, with key adapters noted
	Dragbar, Hinge Assmbly
	Pull Bar, Balance Spring, Break Back Housing
	Inner Shoe Assmbly
	Cutter Bar, Knife, Outer Shoe Assmbly
	Anchor Bracket Assemblies



